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STANDARD SAMPLE No. 5gA
CAST IRON
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Averages...| 2.86 | 2.15 | .71 R 610 . 262 1. 261 L1220 . 120 1.84 | 1. 44 . 128 | . 018 . 021 -
Recom-
mended
values....| 2.86 | 2.15 | .71 . 610 . 261 . 122 1.84 (1.44 |.128 |.018 |.o021 .001 {.066 | .032
* Precipitated at 40° C, washed with a 1 percent solution of KNO; and titrated 4 Finished by electrolysis.
with alkali standardized by the use of National Bureau of Standards acid potassium ¢ Potentiometric titration.
phthalate and the 23:1 ratio. t Weighed as (NHg)3POs. 12M00s.
* Sample annealed by covering with graphite, and heating for 20 minutes at 685° C. & Bismuthate-arsenite method.
Sulphnr evolved with concentrated HC. b Sample annealed by wrapping it in filter paper and heating for 20 minutes in a
° Value obtained by standardization of titrating solution acainst sodium oxalate Pporcelain crucible at bright red Leat. Dissolved in HCl (1-+1).
through KMnO4 and Na;S;03. i Weighed as NiO,
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